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The following sample(s) was/were

Retailer
Description of article
Retailer style number
Retailer Standard Number
Order No./ Buyer
Fabric / Yarn Quaiity
Date Sample(s) Received:

Result Summary/Gonctusion

Test
BS 7837:1996

Date:06 July 2009

by/on behalf of the client as:submitted and identified

Unknown
0.5mm Clear Glass
Unknown
Unknown
SUE
Unknown
1 9 June 2009

Remarks

Tests as requested by the customer

Signature

folanagerHf&w*qlsratory
Forand onbenalH
SGS Leicester.Ltd.
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This docuntent is issued by the Company under its General Conditions of Service accessible at www.sgs.comiterms_and_conditions htnt and, for electronic
format documents. sublect to Terms and Conditions for Elecironic Documents at www.sgs.com/terms_e-document.htm. Altention is drawn to the limitation of
liability, indemnification and jurisdiction issues defined therein. Any holder of this document is advisedlhat information contairled hereon reflects the
Company's findings at the time of its iniervention only and within the limits of Clienfs instructions, if any. The Company's sole responsibality is to its Cfient
and this document does not exonerate parties to a transaction from exercising all their rights and obligations under the transaction documents. This
document cannot be reproduced except in full, without prior written approval of ihe Company. Any unauthorized alteration, forgery or falsification of the
content or appearance of this document is unlawful and offenders may be prosecuted to the fullesi extent of the law." Unless otherwise stated the results
shown in this test report refer only to the sample(s) tested and such sample{s) are retained for 90 days only
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Lows or Duruoee Lro

Test Report No:

Test method: BS 5438:1989 Test 28 (Bottom edge ignition) with filter paper
Flame application time = 10s
Trimmed edge
Material appears symetrical

Cleansing pre-treatment :
Water soaked according to BS 5651:1989 Clause 3

Summary of Results

"These results were obtained using the specified test conditions and do not necessarily
represent the behaviour of the test material under other conditions of test or use.

Assessment:

BS 7837:1 996 Requirements

The sample shall be deemed to perform satisfactorily (pass), if, for at least five of the six test
specimens: (a) the duration of flaming does not exceed 5s after removal of the igniting flamel
and (b) the lowest boundary of any flame does not reach the upper or either vertical edge;
and (c) the filter paper does not smoulder or flame,

This clear "glass" material complies with the requirements of BS 7837:1996.

*This test was sub contracted.

End of Report
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Specimen 1t 2I 3t 4--+ 5 € - 6--->

Duration of flaming, s 0 0. 0 0 1 1

Duration of afterglow,s 0 0 0 0 0 0

Flaming debris No No No ' No No No

Flame to edge No No No No No No

Glow to edge No, No ' , No,',, No No No

Max damaged length, mm 12 22 20 20 1 7 1 5

lgnition of filter paper No No No No No No
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